
 

 

 

Faculty of Science and Technology 

 

MASTER’S THESIS 

Study program/ Specialization: 

Master of Science Degree in Environmental 

Technology/Offshore Environmental 

Engineering 

 

Spring semester, 2014 

 

Restricted access 

 

Writer:  

Dini Adyasari 

 

………………………………………… 

(Writer’s signature) 

Faculty supervisor: 

Professor Torleiv Bilstad 

External supervisor(s): 

Dr. Ashish Sahu 

 

Thesis title: 

MUNICIPAL WASTEWATER TREATMENT USING SALSNES FILTER AND HOLLOW 

FIBER MEMBRANE BIOREACTOR (HFMB)  

 

Credits (ECTS): 30 

Key words: 

Biological nitrogen removal, denitrification, 

membrane bioreactor, membrane fouling, 

nitrification, Salsnes Filter  

 

      
[...]
microfiltration (MF) or ultrafiltration (UF) to separate the effluent from activated 

sludge (Melin et al., 2006). This leads to two big advantages of MBR compared with 

CAS, where MBR system does not need clarifier as secondary treatment or sand 

filtration as tertiary treatment. In the MBR system, suspended microbes in activated 

sludge consume organic matter in wastewater (quantified as Biochemical Oxygen 



14 

 

Demand (BOD) and Chemical Oxygen Demand (COD)), thus also providing efficient 

removal of BOD, COD, and nutrients for the effluent.  

First generation of MBR dates back in the late 1990s, which focused mainly 

on microcontaminant removal and disinfection (Kraemer et al., 2012). Since then, 

MBR is advancing rapidly in research and commercial application. Nowadays, fifth 

generation of MBRs are used as biological secondary treatment in America, Europe, 

Asia, and Australia (Kraemer et al., 2012). 

While there are several notable options for secondary treatment, the market for 

primary treatment is still dominated by primary sedimentation tanks. However, in 

Norway, the use of fine mesh sieves as primary treatment is undergoing intensive 

development because it decreases space requirements and investment costs in 

comparison with primary sedimentation (Rusten and Lundar, 2006). Salsnes Filter 

(SF) is a  Norwegian company that produces fine mesh rotating belt sieves used for 

mechanical separation of particulate materials from wastewater. SF is widely used in 

Europe, North and South America, and currently implemented as primary treatment in 

various municipal and industrial wastewater applications. Feasibility studies and pilot 

tests suggested that effluent quality from SF has complied with European Union 

removal standard, with average Total Suspended Solids (TSS) removal ranged from 

72 to 90 %, and average BOD-removal ranged from 39 to 80 % (Nussbaum et al., 

2006). SF also has  a potential for assisting biological nitrogen removal in the 

downstream treatment, as influent particle size is reported to affect nitrification rate in 

MBR system (Zhang et al., 1997).  

At the moment, there are a lot of researches focusing on treatment system that 

have smaller footprint, simpler process, lower energy consumption, and lower costs, 

due to high initial and maintenance cost of wwtp. Salsnes Filter AS is looking to 

expand the use of their primary treatment technology to membrane bioreactor plants. 

Both SF and MBR are proven to be state-of-the-art technologies that offer smaller 

footprint compared to the other wastewater treatment process that exist today (Melin 

et al., 2006; Rusten and Lundar, 2006). 

1.2 Objectives 

The overall objective of this study is to test the performance of Salsnes Filter as a 

primary treatment to a membrane bioreactor for nitrogen removal and determine 



15 

 

whether influent particle size removed during primary treatment had any detrimental 

effect on downstream biological processes, especially nitrogen removal. Two types of 

water are used as feed as primary treatment: SF with 2 mm mesh size, and the other is 

SF with 33 µm mesh size. Samplings and tests were conducted in Nordre Follo wwtp 

in Oslo region. The specific objectives for this study are to : 

 Compare and evaluate water effluent data from two train sets to determine 

which train offers the most advantage result for the treatment process : one 

with SF with 2 mm mesh size, and another is SF with 33 µm mesh size 

 Assess the performance of membrane bioreactor as biological treatment for 

nitrogen removal, including the microfiltration membrane performance and 

membrane fouling characteristics during the experiment 

 Evaluate nitrification and denitrification process in the MBR system, including  

the estimation of the nitrification and denitrification rate  

 Determine the system capability from two boundary condition : first case 

investigates SF and MBR as a whole system, while the second case reviews 

the effect of particle size distribution from different mesh size of SF to the 

MBR system 

 

1.3 Brief Outline of Thesis 

There are five chapters in this thesis. Chapter 1 focuses on background and 

objectives of this research. Chapter 2 explains the scientific review behind the object 

of research, from SF as primary treatment and membrane bioreactor as secondary 

treatment. Chapter 3 illustrates methodology of the research, as well as materials and 

equipments used for the experiment. A discussion of results is presented in Chaper 4. 

Chapter 5 describes the conclusions from the experiment, in addition to 

recommendations for future research. Appendices are included in the last part to show 

the detailed methodology of certain experiments.  



16 

 

CHAPTER II 

LITERATURE REVIEW 

 

A detailed scientific explanations about municipal wastewater, SF, MBR, and 

process treatment used in this study are explained in this section. 

2.1 Municipal Wastewater Characteristics 

 Municipal wastewater mainly originates from domestic household sewage, 

with varying contribution from industrial sources. The wastewater contains organic 

and inorganic substances that are either suspended or dissolved in the water. The 

composition always varies depending on the inhabitants use of water, eating habits, 

quality of sewer system, weather conditions, etc. Table 2.1 shows typical municipal 

wastewater characteristics. 

Table 2.1 : Typical composition of raw municipal wastewater with minor 

contributions of industrial wastewater [Adapted from Henze et al. (2008)] 

Parameters High (mg/L) Medium (mg/L) Low (mg/L) 

COD total 1200 750 500 

COD soluble 480 300 200 

COD suspended 720 450 300 

BOD5 560 350 230 

Total nitrogen  100 60 30 

Ammonia nitrogen 75 45 20 

Total phosphorus 25 15 6 

Orthophosphate 15 10 4 

TSS 600 400 250 

VSS 480 320 200 

 

Large quantities of solids and organic compounds are unwanted in water 

bodies, as they can cause oxygen depletion and water turbidity. In addition, exceeded 

amount of nutrient in water bodies may cause a decline in water quality in the form of 

eutrophication or fish toxicity. Table 2.2 illustrates typical content of nutrients in raw 

municipal wastewater.  

 



17 

 

Table 2.2 : Typical content of nutrients in raw municipal wastewater with minor 

contributions of industrial wastewater [Adapted from Henze et al. (2008)] 

Parameters High (mg/L) Medium (mg/L) Low (mg/L) 

Total nitrogen 100 60 30 

Ammonia nitrogen 75 45 20 

Nitrite and nitrate nitrogen  0.5 0.2 0.1 

Organic nitrogen 25 10 15 

Total Kjeldahl Nitrogen 100 60 30 

Total phosphorus 25 15 6 

Orthophosphate 15 10 4 

Organic phosphorus 10 5 2 

 

Suspended growth processes, i.e. activated sludge, and attached growth 

biological processes, i.e. trickling filters or rotating biological contactors, are some of 

the advanced technology adapted today in various wwtps for biological nitrogen 

removal. Activated sludge is the most widely used form of secondary biological 

treatment for nitrogen removal because of its efficiency and flexibility for 

modification (Tchobanoglous et al., 2004).  

This research will study the combination of SF for primary treatment and 

membrane bioreactor for secondary treatment. The former serves as alternative to the 

typical primary sedimentation system, while the latter is a progressive modification of 

the conventional activated sludge system. 

2.2 Salsnes Filter Fine Mesh Sieves 

Salsnes Filter AS’ history goes back to 1998, where its prototype systems 

were able to demonstrate that treated primary wastewater could meet European and 

Norwegian discharge requirement. Nowadays, SF has been installed in various 

municipal and industrial applications, including pulp and paper mills, food processing 

plants, breweries, fish hatcheries, and land-based fish farms. As shown in Table 2.3, 

there are four kinds of SF available in the market today for municipal wastewater 

treatment : SF 1000, SF 2000, SF 3000/4000, and SF 5000/6000.  

 

 



18 

 

Table 2.3 : Salsnes Filter capacity and dimensions 

Parameter SF1000 SF2000 SF 3000/4000 SF 5000/6000 

Capacity  
10-15 L/sec 20-40 L/sec 50-80 L/sec 100-140 L/sec 

Length 
1220 mm 1800 mm 2300 mm 2580 mm 

Width 
1050 mm 1350 mm 2150 mm 2720 mm 

Height 
1290 mm 950 mm 1300 mm 1630 mm 

Weight 
380 kg 475 kg 450/575 kg 580/725 kg 

 

In municipal wastewater treatment plant, SFs are used as substitute for 

conventional primary water treatment such as primary sedimentation tanks, as SF only 

needs 1/10
th
 of the land because sludge thickening and dewatering tools are already 

integrated into the system (SalsnesFilter, 2013a). In Riviera Wastewater Treatment 

Plant, Alabama (USA), SF is also proven to be able to remove 30-40% of BOD from 

its process, thus providing substantial savings in energy costs for aeration in the 

downstream process (SalsnesFilter, 2013b). 

SF also demonstrates higher environmental benefits as it emits less carbon 

footprint than the conventional wwtp system. A study that compares the SF 6000 to a 

clarifier in a 2 MGD (315 m
3
/h) municipal wwtp in North America reveals that the SF 

system has a substantially lower environmental impact mainly because less concrete 

is required for installation, thus produced less CO2 during construction and operation 

(SalsnesFilter, 2013a). The other substantial cost saving comes from reduction in 

sludge handling and sludge disposal cost, where the sludge volume is reduced to 20-

25% than the usual operation with primary sedimentation. 

2.2.1 Process Design of SF 

SF operational design basically combines solid separation, sludge thickening 

and dewatering into one compact unit. Figure 2.1 shows the substantial operational 

tools in the treatment process. Wastewater enters from a inlet pipe, then filtered 

through a filter mesh. Solids above the filter mesh create a ‘filter mat’ of sludge, 

enhancing filtration performance. Particles build up on the mesh, creating 

progressively smaller holes that retain increasingly smaller particles. Filtered water 

flows out of the unit through outlet pipe, while solids are transported on a rotating 

filter mesh. The filtered sludge goes into sludge compartment by gravity and enabling 



19 

 

thickening process. First dewatering stage reduce the sludge thickness into 3– 8% dry 

matter (DM). The mesh is cleaned using compressed air blown to an air knife to 

remove any remaining sludge. A screw press further dewaters the sludge to 20–30% 

DM before it exits the unit. Hot water is regularly flushed for mesh cleaning and  

maintenance.  

 

 

Figure 2.1 : Salsnes Filter [Adapted from SalsnesFilter (2013b)] 

Several tests conclude that Salsnes filter’s efficiency, if it is operated as single 

treatment without additional secondary treatment, depends on the development of 

filter mat, which is controlled by the sieve rate (Rusten and Lundar, 2006). The filter 

mat can affect removal efficiency because it rejects particulate matter and can act as 

an additional filtration barrier to the pollutant in the wastewater (Chu and Li, 2006). 

The filter mat typically forms in two stages: first, a pore wall deposition of sludge is 

formed followed by a simultaneous partial pore blocking and cake layer formation (Li 

et al., 2011). However, as the detention time goes higher, the filtration efficiency of 

filter mat will decrease because of the gradual accumulation of organic matters that 

can lead to irreversible fouling of filter mat. Hot water backwash can be implemented 

to remove the filter mat fouling.   

2.3 Membrane Bioreactor  

A membrane bioreactor is described as a combination of  activated sludge 

process with a membrane separation process. The reactor is operated similar to a 

conventional activated sludge process but with an addition of low-pressure membrane 



20 

 

filtration, either microfiltration (MF) or ultrafiltration (UF), to separate effluent from 

activated sludge (Melin et al., 2006).  

In 2011, the global MBR market was estimated at USD 838.2 million and is 

projected to grow at a average annual rate of 22.4 %, reaching a total market size of 

USD 3.44 billion in 2018 (Sartorius et al., 2013). Zenon (which is now part of GE 

Water Technologies) occupies the majority of the MBR market in North America, 

whereas Kubota and Mitsubishi-Rayon have a larger number of installations in other 

parts of the world due to Japan’s role as early adopter of MBR technology (Sartorius 

et al., 2013). Advantages and disadvantages of MBR are listed in Table 2.4 below.  

 

Table 2.4 : Advantages and disadvantages of MBR [Adapted from Kraemer et al. 

(2012); Tchobanoglous et al. (2004); Gómez et al. (2012);  Melin et al. (2006)] 

Advantages Disadvantages 

Smaller footprint and smaller reactor volume 

as a consequence of higher MLSS 

concentration and loading rate 

Higher operating cost (higher energy and 

chemical consumption) 

Shorter reactor hydraulic retention times Greater mechanical complexity and new 

technology for many owners and operators 

Less sludge production Membrane fouling 

High quality effluent in terms of low 

turbidity, bacteria, TSS, BOD 

Limitations imposed by pressure, 

temperature, and pH requirements to meet 

membrane tolerances 

Lower sensitivity to contaminant peaks Poor peak flow performance 

High level of automation can be achieved  

 

MBRs are mostly utilized as secondary treatment, downstream to primary 

treatment, to remove dissolved and particulate carbonaceous BOD, stabilize the 

organic matters, and eliminate nutrients. Table 2.5 shows typical contaminant removal 

efficiencies and effluent quality achieved by MBR. 

 

Table 2.5 : Submerged MBR removal efficiencies and effluent quality [Adapted from 

Melin et al. (2006)] 

Parameters Removal efficiency (%) 

TSS, mg/L >99 

Turbidity, NTU 98.8–100 

COD, mg/L 89–98 

BOD, mg/L >97 

Ammonia nitrogen, mg/L 80 – 90 



21 

 

Parameters Removal efficiency (%) 

Total nitrogen, mg/L 36–80 

Total phosphorus, mg/L 62–97 

Total coliforms, CFU/100 mL 5–8 log 

Faecal coliforms, CFU/100 mL - 

Bacteriophages, PFU/100 mL >3.8 log 

 

2.3.1 Process Design of MBR 

Essential elements of the design of MBR process are divided into three parts : 

the design of pre-treatment, the biological process, and the membrane separation 

process. Pre-treatment is important to protect membrane integrity and prevent 

physical damage to the membrane fibers for full scale treatment plants (Stefanski et 

al., 2011). A pre-filtration with grid distance of maximum 3 mm is advised to ensure 

long-term membrane operation (Melin et al., 2006).  

The second aspect, biological process, is determined by the quantity and 

quality of the Mixed Liquor Suspended Solids (MLSS). MLSS concentrations of 

8000-10000 mg/L appear to be the most cost-effective. Even though MBR can 

operate at much higher MLSS, up to 15000-25000 mg/L, at higher concentrations it 

can cause operational problems like clogging of the membrane, decreased oxygen 

transfer efficiency and cake formation (Kraemer et al., 2012; Melin et al., 2006). 

Finally, membrane separation process is one significant aspect that differs the 

MBR system from CAS. With a membrane functioning as selective barrier for 

activated sludge, the MBR can operate without the need for secondary clarification 

and tertiary steps like sand filtration. The membrane permit passage of certain 

components as permeate (i.e. water and the treated organic and inorganic matters of 

certain quantity and size) and retain certain other components of a mixture as retentate 

(i.e. the activated sludge). 

 The major membrane separation processes are microfiltration, ultrafiltration, 

nanofiltration, and reverse osmosis (Cheryan, 1998). Figure 2.2 depicts the primary 

separation process, their various range of particle cutting size, and the specific particle 

cutting size of of membrane and SF used in this study.   



22 

 

 

Figure 2.2 : Various range separation process and their particle cutting size [Figure 

adapted from Hyflux (2008)] 

 

2.3.2 Membrane Configuration and Module  

The two main membrane configurations are integrated MBR with a  

submerged membrane module and MBR with external circulation/sidestream 

membrane separation unit, as shown in Figure 2.3(a) and Figure 2.3(b), respectively. 

In a submerged MBR, the membrane is submerged into the aeration tank and 

separation occurs within the bioreactor. Compressed air is introduced to the 

membrane module in order to maintain MLSS within bioreactor, minimize solid 

deposition, and provide oxygen to maintain aerobic conditions. Submerged MBR is 

used in municipal wwtps worldwide, as it requires lower energy consumption and 

space requirement than external configuration (Melin et al., 2006). 



23 

 

 

Figure 2.3 : (a) Integrated/submerged MBR, (b) External/sidestream MBR [Adapted 

from Melin et al. (2006)] 

For the second configuration, the membrane is located outside the bioreactor. 

Feed enters the bioreactor where it undergoes biological treatment, then the water is 

pumped in a recirculation loop that contains a membrane units where the permeate is 

extracted and the retentate on the feeding side returns to the aeration tank. External 

MBR has smaller worldwide application than submerged MBR because it has higher 

costs in fabrication and more difficult maintenance than submerged MBR (Chen et al., 

2010). 

Furthermore, membrane module applied in the configurations can vary 

depends on the need of influent flow capacity and particle size. Tubular, hollow fiber, 

and spiral wound are three module types mostly used by industrial users of membrane 

technology, as seen in Table 2.6.  

 

Table 2.6 : Advantages and disadvantages of various membrane modules [Adapted 

from Cheryan (1998)] 

Membrane module Advantages Disadvantages 

Tubular 1) Tolerate to large 

particles from feed water 

2) Can handle higher 

viscosity products 

3) Easy to clean when 

heavily fouled 

4) High internal volume 

1) Lowest membrane area 

to volume ratio 

2) Highest energy use  

3) Large space requirement 

4) Need expensive 

investment 

Hollow fiber 1) Highest surface area to 

volume ratio 

2) Backflushing capability 

1) Intolerant to large 

pressure changes 

2) Low pressure ratings 



24 

 

Membrane module Advantages Disadvantages 

3) Self-supporting fibers 

4) Low energy operating 

costs and capital costs 

3) Susceptible to plugging, 

need pre-treatment for 

SS control 

Spiral wound 1) High packing density 

2) Easy replacement 

3) Pressure tolerant 

4) Lowest initial and 

operating costs and 

capital costs 

5) Energy efficient 

1) Easily clogged by 

particles, need pre-

treatment for SS control 

2) Difficult to clean when 

heavily plugged 

3) Intolerant to large 

pressure differences 

 

This study used a submerged MBR configuration with a hollow fiber module. 

Hollow fiber is chosen because of its backflushing capability (which prevents buildup 

of cake formation in membrane surface) and its geometry (which provides a greater 

filtration surface area). Self supporting nature of hollow fiber also provides a more 

practical operation, it does not need to be assembled with spacers or porous supports 

like any other type of modules (Cheryan, 1998). Figure 2.4 shows the detailed flow 

movement in the hollow fiber module.  

 

 

Figure 2.4 : Hollow fiber module [Adapted from Koch (2014)] 

 

2.3.3 Membrane Fouling 

Membrane fouling is a major problem that limits the performance of a membrane. 

It results from the deposition of soluble and particulate materials onto and into the 

membrane, causing permeate flux to decline over time and an increase of 



25 

 

transmembrane pressure (TMP) (Cosenza et al., 2013). In long term operation, 